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NACI guidance summary

On July 14, 2022, Health Canada authorized the Moderna Spikevax™ COVID-19 vaccine for those aged 6
months to 5 years of age. On the same day, NACI released a statement providing recommendations for its
use. Below is a summary of the recommendations released by NACI.

NACI recommends that a complete 2-dose primary series of the Moderna Spikevax™ COVID-19
vaccine (25 mcg) may be offered to children 6 months to 5 years of age who do not have
contraindications to the vaccine, with a dosing interval of at least 8 weeks between the first and
second dose (discretionary NACI recommendation). y -
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NACI recommends that children 6 months to 5 years of age who are moderately to severely
immunocompromised may be immunized with a primary series of three doses of the Moderna
Spikevax™ (25 mcg) vaccine, using an interval of 4 to 8 weeks between each dose (discretionary NACI
recommendation).

At this time, NACI strongly recommends that the Moderna Spikevax™ (25 mcg) COVID-19 vaccine
primary series for children 6 months to 5 years of age should not routinely be given concurrently (i.e.,
same day) with other vaccines (live or non-live). (Strong NACI recommendation.)

— As thisis a newly authorized COVID-19 vaccine in this age group, NACI recommends that
Moderna Spikevax™ (25 mcg) COVID-19 vaccine should be given 14 days before or after a
different vaccine. This will help to determine if a potential side effect is due to Moderna
Spikevax™ (25 mcg) COVID-19 vaccine or a different vaccine. A shorter interval between the
administration of Moderna Spikevax™ (25 mcg) vaccine and a differentvaccine may be
warranted in some circumstances at the discretion of a health care provider.

Moderna Spikevax™ (25 mcg) may be offered to children 5 years of age as an alternative to Pfizer -
BioNTech Comirnaty® (10 mcg); however, the use of Pfizer-BioNTech Comirnaty® (10 mcg) is preferred
to Moderna Spikevax™ (25 mcg). (Discretionary NACI recommendation.)

Children who have received Moderna Spikevax™ (25 mcg) for a previous dose and turn 6 prior to
completing their primary series are recommended to receive Moderna Spikevax™ (50 mcg) to complete
their primary series. If the primary series was completed with Moderna Spikevax™ (25 mcg) or with
Pfizer-BioNTech Comirnaty® (10 mcg), the dose should be considered valid and the series complete
(discretionary NACI Recommendation).

[EJ Key resources

e Consultthe NACI statement to read the full guidance.

e Consultthe NACI summary statement for a short overview.

e See the Moderna Spikevax™ product monograph for more product-specific information.

e For more information on pediatric COVID-19 vaccination recommendations, see the Canadian
Immunization Guide (CIG) chapter on COVID-19 vaccines and children.

COVID-19 Vaccine Communications Toolkit: Moderna Spikevax™ COVID-19 vaccine in children 6
months to 5 years of age

This toolkit contains key messages and shareable social media content on the use of the
ﬁ Moderna Spikevax™ COVID-19 vaccine for children 6 months to 5 years of age. Content
can be re-purposed, re-posted, or serve as an information basis for patients and caregivers

to learn more about the vaccine in this very young population.



https://drive.google.com/drive/folders/1I-KCSLk7PkiPsSdmZOZFnCEe4aPI0n87
https://drive.google.com/drive/folders/1I-KCSLk7PkiPsSdmZOZFnCEe4aPI0n87
https://www.canada.ca/content/dam/phac-aspc/documents/services/immunization/national-advisory-committee-on-immunization-naci/recommendations-use-moderna-spikevax-covid-19-vaccine-children-6-months-5-years.pdf
https://www.canada.ca/content/dam/phac-aspc/documents/services/immunization/national-advisory-committee-on-immunization-naci/naci-summary-july-14-2022.pdf
https://modernacovid19global.com/ca/
https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-4-active-vaccines/page-26-covid-19-vaccine.html#a5.1
https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-4-active-vaccines/page-26-covid-19-vaccine.html#a5.1

Practical vaccine administration information

Key reminders prior to and for vaccination

v
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Obtain consent from the client or parent or legal guardian

Assess for contraindications and precautions

Discuss frequently occurring minor adverse events and potential rare severe adverse events
Provide an opportunity for questions

Hand hygiene should be performed before vaccine preparation, between vaccine recipients, and
whenever the hands are soiled

Glove use during immunization is not routinely recommended unless the skin is not intact -
gloves are worn, they should be changed between vaccine recipients

Before injection, the skin should be cleansed with a suitable antiseptic such as an alcohol swab
and allowed to dry

Aspiration is not recommended, not aspirating has been shown to reduce pain at the
vaccination site [1]

Needle selection

Needle selection is important to reach the appropriate tissue site, optimize immune response and
reduce the risk of site reactions [1]. The selection of the right needle should be based on the route of
administration, the vaccine recipient's age and size of muscle mass, and the viscosity of the vaccine or
passive immunizing agent [1].

Filter needles are not recommended for vaccine administration as they may filter out active ingredients
such as adjuvants [1].




Table 1: Needle selection guidelines

90° angle (1-12 months)

(vastus lateralis)

Route of Needle | Age of vaccine Site of injection Needle length
administration gauge recipient
Intramuscular (IM) 22-25 Infants Anterolateral thigh 2.2cm-2.5cm

(78 inch -1 inch)

Young children

Deltoid muscle

1.6cm-2.5cm (¥

Anterolateral thigh
(vastus lateralis)

(>12 months-3 inch — 1 inch)
ears
y ) Anterolateral thigh 25cm- 3.2cm
(vastus lateralis) (1inch - 1¥inch)
Children Deltoid muscle 1.6cm-2.5cm
(>3 years- 12 (*sinch —1 inch)
years)

2.5cm- 3.2cm
(Linch - 1% inch)

Anterolateral thigh
(vastus lateralis)

2.5cm- 3.2cm
(Linch - 1¥%inch)

Table 1. Needle Selection Guidelines. CIG: Adapted from Vaccine administration practices [1].

For a more complete guide to needle selection, thatincludes adults, consult the vaccine administration

practices section of the CIG.

Site selection

For those less than 12 months of age, choose the:
e anterolateral thigh muscle (vastus lateralis) [1].

See figure 1.

For those 12 months to 18 years of age, choose either
the:

e anterolateral thigh muscle (vastus lateralis); or,
o deltoid muscle (if there is sufficient muscle) [1].

See figures 1 and 2.

For adults, choose either the:
e deltoid muscle; or,

The deltoid is often selected as the
injection site fortoddlers and older
children as temporary muscle pain
post-vaccination in the anterolateral
thigh muscle may affect ambulation [1].

e anterolateral thigh (vastus lateralis) if there is insufficient muscle in the deltoid [1].

See figure 1 and 2.



https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-1-key-immunization-information/page-8-vaccine-administration-practices.html
https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-1-key-immunization-information/page-8-vaccine-administration-practices.html

Figure 1: Anterolateral thigh muscle (vastus lateralis) landmarking
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of Health.

Figure 2: Deltoid muscle landmarking
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Watch a video on how to administer anterolateral thigh muscle (vastus lateralis) injections.
Watch a video on how to administer deltoid intramuscular injections.



https://canvax.ca/intramuscular-injection-vastus-lateralis-site
https://can01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.youtube.com%2Fwatch%3Fv%3D5axQQpTzxAE&data=05%7C01%7CAlain.Abols-mosquera%40phac-aspc.gc.ca%7C0935d85c270348e8c7e408da634e1af4%7C42fd9015de4d4223a368baeacab48927%7C0%7C0%7C637931484524378544%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=OL56a%2B5O4Vo5A0kK%2FQxDGzZXJ6Z3z2GedzMedxJgbOA%3D&reserved=0

Positioning for vaccination

Ensure the child is in proper position after the vaccine is ready for administration to improve
cooperation [2].

For children under 3 years of age, holding with or without rocking during vaccination can facilitate pain
management and support a positive vaccination experience [1]. Parents or caregivers can hold their
child in their lap with a hug-like hold utilizing both arms while exposing the intended vaccination area for
ease of access to immunizers [4]. See figure 3 for a diagram of this holding position.

For children 3years and above, sitting up during vaccination can be a useful strategy to reduce pain
and anxiety [1]. The parent or caregiver can hold their child on their lap and embrace them while
holding the child’s legs between their thighs to expose the deltoid muscle for vaccination [3]. See figure
4 for a detailed image of this hold.

Figure 3: Anterolateral thigh muscle Figure 4: Deltoid muscle landmarking
(vastus lateralis) landmarking
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Adapted fromthe Yukon Immunization Program: Yukon Immunization Adapted fromthe Yukon Immunization Program: Yukon Immunization
Program Manual [3]. Program Manual [3].

[EJ Key resources

e Consultsthe CARD™ Comfort Positions resource for more tips on positioning children for a
positive vaccination experience.

e Watch this 2-minute video by AboutKidsHealth on howto reduce vaccination pain in babies
through positioning.



https://assets.aboutkidshealth.ca/AKHAssets/CARD_Comfort_Positions.pdf
https://www.youtube.com/watch?time_continue=112&v=hZ3gutyjDGQ&feature=emb_logo
https://www.youtube.com/watch?time_continue=112&v=hZ3gutyjDGQ&feature=emb_logo

Managing pain for a positive vaccination experience

Two in 3 children and 1 in 4 adults are afraid of needles, andup to 1 in 10 people refuse vaccinations
because of a fear and/or pain of needles [5]. Pain after immunization is the most common adverse
event associated with immunization and early negative experiences with vaccinations can contribute to
needle phobia, vaccine hesitancy and health care avoidance behaviours [5], [6]. Ensuring a positive
vaccination experience is important to support life-long vaccination habits.

There are several strategies health care providers and caregivers can utilize to manage pain
experienced by children during the vaccination process. However, it is important to note that these
strategies may vary depending on the child’s age and developmental stage.

Strategies for pain management may include:

e discussing vaccination options and uniqgue accommodations that require planning ahead of time
to minimize surprises during the vaccination experience [7];

¢ demonstrating a calm, positive, and attentive demeanor to reassure the child and family [8];

e forinfants 2 years of age and younger, soothing strategies include breastfeeding or bottle
feeding before, during, and/or after vaccination [1], [7]. Alternatively, you can provide infants a
small amount of sugar water one to two minutes before vaccination [1], [7];

¢ distracting children with videos, toys and music [7], [8]; and,

e when appropriate, using topical local anesthetics that dull the pain at insertion site [7], [8]. Keep
in mind that these do not remove the “pressure” sensation of vaccinations and excessive
application can lead to serious adverse events [7], [8].

The CARD™ (C - Comfort, A - Ask, R - Relax, D - Distract) system can be leveraged by health care
providers to support their patients in reducing pain, fear, fainting, and vaccination-related symptoms
before, during and after vaccination to make the experience a positive one [6].

To learn more about CARD™, watch the webcast Needle fear, pain and vaccines: Introduction to the
CARD™ system as a framework for vaccination delivery (40 mins)

Experts Dr. Anna Taddio and Dr. Meghan McMurtry discuss
CAN@AX wesoast D contributors to stress-related reactions during vaccination

Needle fear, painand  @itsy, 9 and evidence-based strategies to improve the vaccine

vaccines: . g .
Introduction to the CARD experience for people receiving vaccines and those who

system as a framework for

vaccination delivery i o . support them.

April 20, 2022
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https://recalls-rappels.canada.ca/en/alert-recall/safety-information-regarding-topical-anesthetics-and-serious-adverse-events-health
https://bit.ly/EN-CANVax-Webcast-CARD
https://bit.ly/EN-CANVax-Webcast-CARD
https://bit.ly/EN-YouTube-Webcast-CARD

[EJ Key resources

e Consultthe CIG for more techniques to decrease immunization injection pain.
e Download tools to help you implement the CARD™ system in your practice.
e Learn more aboutthe CARD™ system and how it can support you and your patients.

Anxiety-related adverse events and anaphylaxis following

vaccination

Anxiety-related adverse events following vaccination

Anxiety-related adverse events can occur post-vaccination of children and adults. They may include:

Breath-holding
¢ No treatment is required beyond reassurance of the child and parents [9]. Note that a brief
period of unconsciousness may occur during which breathing resumes [9].

Hyperventilation
e Treatment consists of reassurance and encouraging the individual to breathe slowly and deeply
[9].

e Initiating a refocusing strategy such as counting to ten can be helpful [9].

Vasovagal syncope (fainting)
e Usually occurs during or within minutes of vaccination, but is rare in infants and children [9].
¢ [Fainting is managed by placing the individual supine (i.e., lying on their back) position and
elevating the lower extremities to support the return of blood to their brain [9].
¢ If vomiting has occurred or is imminent, it is important to immediately position the infant or child
in the recovery position (i.e., lying on one side) to prevent aspiration [9].

Anaphylaxis following vaccination

Pre-screening for anaphylaxis is critically important. A useful checklist can be found within the vaccine
administration practices section of the CIG.

It can be challenging to identify anaphylaxis in infants and children as they cannot describe their
symptoms [8]. Therefore, a sudden loss of consciousness in young children should be presumed
to be anaphylaxis [8].



https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-1-key-immunization-information/page-8-vaccine-administration-practices.html#t1
https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-1-key-immunization-information/page-8-vaccine-administration-practices.html#t1
https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-1-key-immunization-information/page-8-vaccine-administration-practices.html#p1c7a3d
https://www.aboutkidshealth.ca/Article?contentid=4024&language=English
https://www.canada.ca/en/public-health/services/reports-publications/canada-communicable-disease-report-ccdr/monthly-issue/2021-47/issue-1-january-2021/improving-vaccination-experience-card.html

Other clinical features of anaphylaxis can include:
¢ increased work of breathing, cough, wheeze, stridor;
e non-specific signs and symptoms such as sudden sleepiness, drooling, inconsolable crying and
irritability; and,
e generalized urticaria (hives), vomiting and angioedema [9].

Anaphylaxis management kits should be readily available. Health care providers should familiarize
themselves with them and should check them on a regular basis [8].

[EJ Key resources

e Consultthe anaphylaxis and other acute reactions following vaccination section of the CIG.

Contact Vaccine Confidence

Subscribe to receive the PHAC Vaccine Confidence InfoBulletin directly in your inbox. To explore past
issues, see archived issues on the CANVax website.

Have questions or feedbackto share? Email us: vaccination@phac-aspc.gc.ca

Please note that any medical questions should be directed to your local health care provider and any
urgent medical questions should be directed to 911 or your local emergency department.



mailto:vaccination@phac-aspc.gc.ca?subject=Please%20add%20me%20to%20the%20PHAC%20Vaccine%20Confidence%20Program%20distribution%20list
https://bit.ly/EN-CANVax-VCIB-ArchivedIssues
mailto:vaccination@phac-aspc.gc.ca
https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-2-vaccine-safety/page-4-early-vaccine-reactions-including-anaphylaxis.html
https://www.canada.ca/en/public-health/services/publications/healthy-living/canadian-immunization-guide-part-2-vaccine-safety/page-4-early-vaccine-reactions-including-anaphylaxis.html
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